
2011 Annovi Reverberi Spa24

AR 215 bp - AR 250 bp - AR 280 bp

Versione-Version

 (Ø 25 / Ø 32)

Versione-Version

24 - 2

24 - 3

24 - 5 24 - 6

SL000316-CU SL000317-CU

SL000318-CU SL000319-CU

SL000320-CU UN000726-IB

24 - 1

24 - 4

45

106

3
71 83

69

4

15

43

8

14

20

106

107

17

16

18

19

10 9 

43 

72 47 48 

6 

1 

54 

7 

53 

54 

5

44

25

26 

31 

26  

25 

7
43

65

64

34 

77 76 

7 

Senza camera aria 
Without air chamber 

68 
60 

67 

57 

58 

59 63 
62 

24

27

78

79

80

81

82

21 

23 

22 

11 

48 

72 

42 
11

47 

41 

40 
39 

38 

42 
41 

40 
39 

38 
(  ) 

12 

37 

3336 32

13 30 

10535

36

103

104

75
86

00

nmitchell
New Stamp



2011 Annovi Reverberi Spa 25

AR 215 bp - AR 250 bp - AR 280 bp

Ba
ss

a P
re

ss
io

ne
Lo

w
 P

re
ss

ur
e

Pos. Q.ty Pos. Q.ty Pos. Q.ty

	 5	 2
	 9	 12
	 10	 12
	 16	 1
	 17	 1
	 18	 1
	 19	 1
	 21	 1
	 24	 1

	 25	 1
	 26	 1
	 27	 1
	 30	 6
	 42	 2
	 44	 1
	 53	 1
	 54	 1
	 58	 1

	 63	 1
	 64	 1
	 67	 1
	 76	 1
	 80	 2
	 103	 6
	 104	 6
	 105	 6

Pos. Q.ty

	 9	 12
	 10	 12

KIT 2114
Valvole
Valves

	 Pos.	 Cod.	 Descrizione	 Description	 Q.ty	 Note

		  750870	 Portagomma ø 50	 Hose tail	 1	 Optional
	 1	 750730	 Portagomma ø 60	 Hose tail	 1	 Optional
		  750071	 Vite TE M 12x70	 Bolt	 4	 Geomet
	 3	 750072	 Vite TE M 12x70	 Bolt	 4	 Inox
	 4	 750200	 Piede corpo pompa	 Base	 1
	 5	 750740	 OR ø 56,74x3,53	 O-Ring	 2
	 6	 751070	 Condotto aspirazione	 Suction manifold	 1
		  380242	 Dado M 8	 Nut	 26	 Geomet
	 7	 380244	 Dado M 8	 Nut	 26	 Inox
		  751350	 Testa porta valvole	 Head	 6
	 8	 751352	 Testa porta valvole	 Head	 6	 Inox	
	 9	 680070	 OR ø 31,5x4,25	 O-Ring	 12
	 10	 759051	 Valvola completa	 Complete valve	 12
	 11	 200390	 Anello seeger	 Circlip	 2
		  750176	 Albero eccentrico	 Crankshaft	 1	 AR 215 bp (‡AZ)
		  750170	 Albero eccentrico	 Crankshaft	 1	 AR 250 bp (‡AU)
	 12	 750174	 Albero eccentrico	 Crankshaft	 1	 AR 280 bp (‡AV)
		  750117	 Camicia	 Sleeve	 6	 AR 215 bp
		  750110	 Camicia	 Sleeve	 6	 AR 250 bp
	 13	 750115	 Camicia	 Sleeve	 6	 AR 280 bp
		  750061	 Vite TE M 12x65	 Bolt	 20	 Geomet	
	 14	 750062	 Vite TE M 12x65	 Bolt	 20	 Inox
	 15	 680350	 Vite TCEI M 8x35	 Bolt	 2
	 16	 1040060	 OR ø 72,69x2,62	 O-Ring	 1
		  750053	 Tappo serbatoio verde	 Green oil tank cap	 1	 AR 215 bp
		  750057	 Tappo serbatoio nero	 Black oil tank cap	 1	 AR 250 bp
	 17	 750052	 Tappo serbatoio rosso	 Red oil tank cap	 1	 AR 280 bp
	 18	 750030	 Serbatoio olio	 Oil tank	 1
	 19	 750040	 Guarnizione serbatoio	 Gasket	 1
	 20	 750010	 Corpo pompa	 Pump body	 1
	 21	 851360	 OR ø 120,32x2,62	 O-Ring	 1
	 22	 680020	 Supporto albero	 Shaft support	 1
		  160672	 Vite TE M 10x25	 Bolt	 6	 Geomet
	 23	 160673	 Vite TE M 10x25	 Bolt	 6	 Inox
	 24	 751130	 Niples 1”1/2 G (M-M)	 Threaded adapter	 1
	 25	 390290	 OR ø 29x3	 O-Ring	 1
	 26	 750670	 Girello 1”1/2 G	 Ring nut	 1
	 27	 3040160	 Curva ø 35	 Elbow	 1
	 28	 2420181	 Supporto albero	 Shaft support	 1
	 29	 650640	 Vite TCEI M 10x25	 Bolt	 6	 Geomet
		  550080	 Membrana	 Diaphragm	 6	 Gomma
		  550084	 Membrana	 Diaphragm	 6	 Viton
		  550085	 Membrana	 Diaphragm	 6	 Desmopan
	 30	 550086	 Membrana	 Diaphragm	 6	 H.P.D.S.
	 31	 760940	 Portagomma ø 35	 Hose tail	 1	 Optional
	 32	 500260	 Segmento	 Piston ring	 6
	 33	 750122	 Pistone	 Piston	 6
	 34	 751080	 Condotto mandata	 Manifold	 1
	 35	 160700	 Spinotto	 Pin	 6
	 36	 160691	 Anellino spinotto	 Pin ring	 12
	 37	 750140	 Biella	 Connecting rod	 6
	 38	 750090	 Cuscinetto a rullini	 Roller bearing	 2
	 39	 750130	 Anello biella	 Con rod ring	 2
	 40	 540040	 Piastra distanziale	 Spacer washer	 2
	 41	 751280	 Cuscinetto	 Bearing	 2

	 Pos.	 Cod.	 Descrizione	 Description	 Q.ty	 Note

	 42	 160740	 Anello tenuta	 Seal ring	 2
		  380243	 Rosetta øi 8,5	 Washer	 26	 Geomet	
	 43	 390315	 Rosetta øi 8,5	 Washer	 26	 Inox
	 44	 751140	 OR ø 47,22x3,53	 O-Ring	 1
		  250143	 Rosetta øi 12,5	 Washer	 4	 Geomet	
	 45	 250144	 Rosetta øi 12,5	 Washer	 4	 Inox
		  850251	 Vite TCEI M 8x12	 Bolt	 3	 Geomet
	 47	 850252	 Vite TCEI M 8x12	 Bolt	 3	 Inox
	 48	 1500470	 Protezione cardano	 Cardan protection	 2
		  750850	 Curva ø 50	 Elbow	 1	 AR 215 bp AR 250 bp
	 53	 750720	 Curva ø 60	 Elbow	 1	 AR 280 bp
	 54	 750710	 Girello 2”1/2 G	 Ring nut	 1
	 57	 620232	 Semisfera superiore	 Upper air chamber	 1	 Nera / Black
		  550190	 Semicamera aria	 Semi air chamber	 1	 Gomma
		  550191	 Semicamera aria	 Semi air chamber	 1	 Saturflon
		  550192	 Semicamera aria	 Semi air chamber	 1	 Viton
	 58	 550193	 Semicamera aria	 Semi air chamber	 1	 H.P.D.S.
	 59	 680180	 Semisfera inferiore	 Lower air chamber	 1
		  621781	 Vite TE M 8x40	 Bolt	 8	 Geomet
	 60	 621782	 Vite TE M 8x40	 Bolt	 8	 Inox 
	 62	 1552	 Camera aria completa	 Complete air chamber	 1
	 63	 390290	 OR ø 29x3	 O-Ring	 1
	 64	 180101	 OR ø 17,5x2	 O-Ring	 1
		  330173	 Tappo 1/2” G	 Plug	 1	 Geomet
	 65	 330174	 Tappo 1/2” G	 Plug	 1	 Inox
	 67	 650542	 Guarnizione	 Gasket	 1
	 68	 180020	 Valvola di gonfiaggio	 Air valve	 1
	 69	 750370	 Gomito 1/4” G (M)-(F)	 Elbow	 1
	 71	 880581	 Tappo 1/4” G	 Plug	 1
		  390314	 Rondella øi 8,5	 Washer	 6	 Geomet
	 72	 390315	 Rondella øi 8,5	 Washer	 6	 Inox
	 76	 740290	 OR ø 14x1,78	 O-Ring	 1
		  880530	 Tappo 3/8” G	 Plug	 1
	 77	 2340350	 Tappo 3/8” G	 Plug	 1	 Inox
	 78	 881560	 Gomito 90° 1/2”G (M)-(F)	 Elbow	 1
	 79	 1609000	 Valvola di sicurezza	 Safety valve	 1
	 80	 880831	 OR ø 15,54x2,62	 O-Ring	 2	 Viton
	 81	 550450	 Girello 3/4” G	 Ring nut	 1
	 82	 550460	 Curva ø 18	 Elbow	 1
	 83	 880820	 Rosetta øi 13	 Washer	 1
	 84	 620330	 Anello seeger	 Circlip	 1
	 85	 1800090	 Anello tenuta	 Seal ring	 1
	 86	 230310	 Cuscinetto	 Bearing	 1
	 87	 760510	 Piastra distanziale	 Spacer washer	 1
		  760450	 Albero ecc. “C/F” (ø25)	 “C/F” (ø25) shaft	 1	 AR 250 bp (‡BX)
		  760520	 Albero ecc. “C/F” (ø32)	 “C/F” (ø32) shaft	 1	 AR 250 bp (‡BS)
		  760460	 Albero ecc. “C/F” (ø25)	 “C/F” (ø25) shaft	 1	 AR 280 bp (‡BZ)
	 88	 760530	 Albero ecc. “C/F” (ø32)	 “C/F” (ø32) shaft	 1	 AR 280 bp (‡BT)
	 103	 2240100	 Prigioniero	 Stud	 6
	 104	 2240110	 Dado	 Nut	 6
	 105	 751250	 Piattello	 Plate	 6				  
	 106	 751290	 Piede corpo pompa	 Base	 2
		  160672	 Vite TE M 10x25	 Bolt	 6	 Geomet
	 107	 160673	 Vite TE M 10x25	 Bolt	 6	 Inox

Pos. Q.ty

	 30	 6

KIT 1926
Membrane gomma
Buna diaphragms

KIT 2310
Membrane Desmopan

Desmopan diaphragms

KIT 1975
Membrane HPDS

HPDS diaphragms 	 Sae 30	 2,4

Olio utilizzato
Used oil

Tipo - Type KgPos. Pos.Q.ty Q.ty

	 5	 2
	 9	 12
	 16	 1
	 21	 1
	 25	 1
	 44	 1
	 63	 1
	 64	 1
	 76	 1

KIT 42513 ‡ (ex1904)
OR

O-Rings

	 80	 2

	 42514 ‡ (ex2028) - AR 215 bp
	 42515 ‡ (ex2028) - AR 250 bpKIT	 42516 ‡ (ex2028) - AR 280 bp

‡ Da numero matricola 
7546090037

Pronto intervento 
Mantenance repair

50

50

20

20

20

10

20

50

40

40

40

50

20

20

20

20

20

20

35

30

40

40

nmitchell
New Stamp

nmitchell
Non-Stock

nmitchell
Highlight



D
at

i, 
de

sc
riz

io
ni

 e
d 

ill
us

tr
az

io
ni

 s
on

o 
fo

rn
iti

 a
 ti

to
lo

 in
di

ca
tiv

o 
e 

no
n 

im
pe

gn
at

iv
o.

 
• 

Ch
ar

ac
te

ri
st

ic
s 

an
d 

de
sc

ri
pt

io
ns

 a
re

 n
ot

 b
in

di
ng

. 
• 

D
on

né
es

, 
de

sc
ri

pt
io

ns
 

et
 i

llu
st

ra
tio

ns
 s

on
t 

fo
ur

ni
s 

 t
itr

e 
in

di
ca

tif
 e

t 
pa

s 
qu

i 
en

ga
ge

. 
• 

Je
gl

ic
he

 i
n 

di
es

em
 K

at
al

og
 e

nt
ha

lte
ne

 D
at

en
, B

es
ch

re
ib

un
ge

n 
si

nd
 u

nv
er

bi
nd

lic
h.

 •
 D

at
os

, 
de

sc
rip

ci
óe

s 
y 

ilu
st

ra
ci

óe
s 

so
n 

pr
ov

ee
do

s 
a 

tíu
lo

 in
di

ca
tiv

o 
y 

no
n 

em
pe

ña
tid

o.

56
61

_D
?? 17 35

Ø
 2

80
   

  2
A

96

36

Ø
 1

" 3
/8

Ø
 1

" 3
/8

67

25

Ø 54 M 10 17
6

30
°

R 10

Ø 12
6 M 10 7

Ø
 40

 H
11

Ø
 6

8
Ø

 7
8 

f7

@

Ø
   

 1
" 3

/8

30
17

Ø
 7

0

@

Ø
  1

" 3
/8

50

25
118

C/SP C

P

SP

T F

FC-6503
BB-6500

Tightening torque: 
35 - 50 Nm {305 - 435 in. lbs.}

• The crank arm can be removed
simply by turning the �xing bolt
counterclockwise.

Note:
If installing a crank arm which has
already been used before, the
tightening torque for the cap should
also be checked.

1. Use the special tool 
(TL-UN74-S) to install 
the bottom bracket. First
install the main body, then
the adapter.

Installation of the Bottom Bracket

AR 250 bp

AR 125 - 145 bp CRxS

C/F ø25mm

C/F ø32mm

P

Please note: speci�cations are subject to change for improvement without notice.
© Apr 2007 by AnnoviReverberi spa

Pumps
Pompe

DIMENSIONS • DIMENSIONI 5661_D11

AR 250 bp

65

65
82

4,8
Ø 3/4"

21
,5

Ø 8,5

412

Ø
 4

0
82

56
61

_D
09

71

132

Ø
 3

20
 4

A

56
61

-C
F-

D
25

53,253,2

M12

8

28
,5

58,5 12,4

Ø
 8

2,
5Ø

 2
5

9

56
61

-C
F-

D
32

53,253,2

M12

10

35
,3

58,5 12,4

Ø
 8

2,
5Ø

 3
2

9

56
61

_D
11

28,5

6453,5 158158
55 55

316
433,5

Ø
 5

0
Ø

 1
" 3

/8

Ø
 35

Ø
 1

" 3
/828,5

LEV OI L
MAX

MIN
LEV OI L

183 183
220Ø 13

43 366
409

28
0Ø
 1

8

48
0

20
0




